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% 5 HEFRAYEM J630 3.8V 2820/3000mAh 10.7/11. 4Wh (min/typ)
50 4 AR Chinese
Name of Sample | 4 Li-ion Polymer Battery JG30 3.8V 2820/3000mAh 10.7/11. 4Wh(min/typ)
English
a5 1118070245
Sample No.
R4 BB CHED frHRA
Consignor SCUD (Fujian) Electronics Co., Ltd.
& FH L5 CEM GED BTERAE
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
T AT CETRRBIERMLI SRR
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
R A AR CRTARRERGILLS RRAREF)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38,3
BIrR
A#'"’ ey #fo, RENEG B0
ppearance Yellow and silvery Aluminum-plastics shell
H k2 B 2018-07-23 HrRlARIE B 2018-07-26 ~ 2018-08-17
Accepted Date Test Date
BT A el ERSAL ; PR 33 ; by s SR LRE 7 M ek e AL s& B0
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
ZRK, HHEMFEHREE CETRRIPIEHIOLNS %@r&%’ 5&
ST/SG/AC. 10/11/Rev. 6 38. IbRAEEK .,
Ko sk 8 The sample has passed the test items of UNITED w “Redommen 101 ; on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests a ite S{:/rYC/IU 11/Rev. 6
Conclusion 38.3 4
‘//\
LA A G s
N i
%z Al 75 LS i Rechargeable Single Cell Battery. / (15)
Comment
R4 005E / L =y
Consignor 350015
Addriss Post Code
Pf AL« T WA %ﬁ,ﬁ Yt ﬁ C4
Approver: | ;W Checker: Compiler:
RE

Title:

B S TR (Vice chief engineer)
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o il !-\. 5] a_\. % 'g- » e
e Wty s it BasR | Adse | 4z
¢ ame of Tes .
No. s Clause Number of Standard Test Result | Conclusion | Remark
1}}5_&{3‘%1 (%-’Pfé;lk’kIﬁ%iﬂﬁ’ﬂmiﬂ&%&db&;&ﬂiﬁﬁ-ﬂ
FME) ST/SG/AC. 10/11/Rev. 6 38.3 HKT. 1 BB
1 ﬁﬁﬁ@?ﬂ UN Manual of Tests and Criteria ‘tfﬁﬁpl‘ndix 1 {}-;{iﬁ /
Altitude ST/SG/AC, 10/11/Rev, 6 Section 38.3 Test T.1[° ' Passad
simulation e
BaE (KTl ROEmr R, S b
HIR ) ST/SG/AC. 10/11/Rev. 6 38.3 RKT.2 | WL 2
2 oy O UN Manual of Tests and Criteria See Appendix 2 {}){% /
Thermal test |sT/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2|" : Pasisd
TRAE CRTIaR RE MO, SR b |
57 FH) ST/SG/AC. 10/11/Rev. 6 38.3 BURT.3 | Mp % 3
3 , < UN Manual of Tests and Criteria See Appendix 3 Fa g3 73
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
A M (KT IaR e AT SR
it FH) ST/SG/AC. 10/11/Rev. 6 38.3 AT 4 | I 4
4 ad UN Manual of Tests and Criteria See Appendix 4 ey /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Paacsd
AT (KT e BDE MmN Sy
ST B FAt) ST/SG/AC.10/11/Rev. 6 38.3 RT.5 | pHE 5
5 . UN Manual of Tests and Criteria See Appendix 5 ey i
External short |s7/s6/AC.10/11/Rev. 6 Section 38.3 Test T.5 Passed
circuit o
AN CAT R APERMIERT Wb
BR FRF) ST/SG/AC. 10/11/Rev. 6 38.3 ikB4T.6 | LI 6
6 UN Manual of Tests and Criteria . A
: Crush ST/SG/AC. 10/11/Rev. 6 Section'38:3 TestTi 6| -c. "Pendix 6 I)Eli:;fid /
ol el ok R MM g rbnal
B L] FEY ST/SG/AC. 10/11/Rev. 6 38.3 BURT.7 | L 7
i UN Manual of Tests and Criteria See Appendix 7 {_}- /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Passad
1%% (?Gﬂjf%ﬁ&ﬁ?#ﬂiimmmw%ﬁiﬁﬁﬂﬁm
S : ST/SG/AC. 10/11/Rev. 6 38.3 SURT. 8 MHZ 8
8 iﬁ%ﬂfﬂ{[g UN Manual of Tests and Criteria S):E f{fpendix 8 OFR /
Forced discharge [s1/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
LS FELRAL: 20°'C-23°C R BRBLE : /%
Test ERvironmhent Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
AR H
/
. Test ltem
K arBHL Toslem .
Subcontracted Test NOERE | B / ik /
Condition Subcontracted | Name Post Code
Laboratory ik / w,3E /
Address Tel
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B 1 BATE LA | R
No. Name of Testltems | Altjtude simulation
: i IAIE AT Bef I Aft
Ha | HeRE o e REE Mg a5 | #1400 | St
Y% Sample Status RE iR R JRE FF#& /& | Mass Loss | Residual |FLE
Sample Mass oCcv Mass ocv OCV  |Other
No. /g v /g IV 1% 1% Event
001 | jeicrdsin | 40.9196 | 4.37 | 40.9149 | 4.36 0. 01 99.77 | ©
002 | oyercdAl ] 40,5923 | 4.36 | 40.5882 | 4.35 0.01 99.77 | ©
003 | jopvorEsh o | 40.4413 | 4.38 | 4004373 [ 4.37 0.01 99.77 | o
004 | oyl 1 40,5079 | 4.36 | 40.5039 | 4.3 0.01 99.77 | ©
005 | jopcrorre® o | 40.3957 | 4.37 | 40.3919 | 4.36 0. 01 99.77 | ©
006 | iovormnems | 40. aaoum AT a7 Saoie TN Rees, 36 0.01 99.77 | ©
007 | joyerik® o | 40.4846 | 4.37 | 40.4808 | 4.36 0.01 99.77 | ©
008 | joyern®® | 40.5608 | 4.37 | 40.5576 | 4.37 0.01 | 100.00 | ©
009 | ek RW | 40.4105 |  4.38 [ 40,4065 | 4.37 0. 01 99.77 | o
010 | o0 1 40.3039 |  4.37 | 40.3005 | 4.37 0.01 100.00 | ©
y\-FZEFThiS space intentionally

left blank

Sk L-ih V-IR4A D-fEik R-E F-R K -k, LihA. LK. L. ZL K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture FF-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

R
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A% ; BRRE LA | AR
No. Name of Test Items Thermal test
He | HaRE BTN Bl BB Al | g Rk e e R
gﬁ:‘u’j' Sample Status }ﬁ'—% g R 3 }ﬁi— ﬂ‘ﬁ&-@.& Mass Loss| Residual i‘)&.%
Sample Mass ocv Mass oCcv OCV  |Other
No. /g AY g Y % 1% Event
1CYCHEA T L ¢
001 | jovcrons e | 40.9149 | 4.36 | 40.9116 [  4.27 0. 01 97.94 | o
ICYCoE & Fe L - - b =
002 | joycporii® o | 40.5882 [ 4.35 | 40.5837 | 4.25 0. 01 97.70 | o
> ICYCTERTFEIR
003 1CYC Fully charged | 40-4373 4. 37 40. 4333 4.28 0. 01 97. 94 0
ICYCsEA T il
004 | joyepoesl o ]40.5039 | 4.35 | 40.4998 | 4.25 0.01 97.70 | o
& 1CYCTE 47
005 | jovcrori ot eq | 40.3919 [ 4.36 | 40.3873 | 4.27 0.01 97.94 | o
006 | yeacu®hm | 40.6471 | 4.36 | 40.6436 | 4.27 0.01 97.94 | o©
007 | joyercw@Ah ] 40.4808 |  4.36 | 40.4766 | 4.27 0.01 97.94 | o
008 | jeyercdR® 1 40.5576 | 4.37 | 40.5537 | 4.28 0.01 97.94 | o
ICYCTE AT
009 | jovcpaeriod o | 40.4065 |  4.37 | 40.4018 [ 4.28 0. 01 97.94 | o
010 IR 40.3005 | 4.37 | 40.2950 | 4.27 0. 01 97.71 | o

1CYC Fully charged

V| 1 og e This space intentionally
’j\ ]‘ﬁ_l left blank

HiE: L-MR V-IRA D-fER R-2R% F-RK 0-Aih. RRA. LK. L. LAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B 5 BARR LA |
No. Name of Test Items | vibration
Mz B2k A RIEAT Before RI /G After e 2 AL N AE 2
-&g]'%' Sample Status }ﬁ.ﬁ- ﬂ_ﬂg NS }ﬁﬁ '}'f‘ﬁé-@& Mass Loss | Residual 34@&
Sample Mass ocv Mass ocv ocv Other
No. lg AY% /g IAY% 1% 1% Event
1CYCH A FE ;
001 1CYC |,ufi; ehapaad 40.9116 1. 27 40. 9070 4,27 0.01 100. 00 0
, 1CYCH AT Fi ¢ .
002 1cve Ful Iy‘ :__Em,gud 40, 5837 4. 25 40. 5787 4, 24 0.01 99, 76 0
1ICYCTEAFa
003 1CYC Ful I),' arail 40. 4333 4. 28 40. 4283 4,27 0.01 99. 77 0
ICYCSERFEH
0041 1cye Fuﬁf::ﬁnrged 40. 4998 4,25 40. 4956 4,24 0.01 99.76 0
" ICYCHEA Al
005 1CYC FullyLuhnrged 40. 3873 4. 27 40. 3825 4, 27 0.01 100. 00 0
ICYCHEAT fi L
006 16YC Fufl},' :‘..}::urged 40. 6436 4,27 40. 6387 4, 26 0.01 99.77 0
ICYCHEA Ty
007 16YC Ful 1; U;"mgcd 40. 4766 4. 27 40. 4715 4. 26 0.01 99. 77 )
ICYCHEA FE il
008 1CYC Fully charged 40. 5537 4. 28 40. 5498 4. 27 0.01 99, 77 0
1CYCH e A il =
009 Leye |-‘uf|yl chufgen 40. 4018 4. 28 40. 3968 4. 27 0.01 99, 77 0
1CYCTEA Fi iy
010 1CYC Ful i; choradd 40. 2950 4. 27 40. 2910 4.27 0.01 100. 00 0
j‘-Fﬁi‘»EThis spulcl::i_li:::]1;:::.}{1011&11?
&iz: LR V-IRA D-fE4K R-2% F-R K 0-Aih. RBA. LK., LA, LK,
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A5 p ARA B L AR it
No. Name of Test Items Shock
ER ] RIS Afte
e BEaRA RIEAT Before XIS er Gk (#eam |t
%5 Sl St;;us BE | FARLE| BT FF344, /% | Mass Loss | Residual | L&
Sample E Mass ocv Mass ocvV ocvV Other
No /g AY /g A% 1% 1% Event
001 | jomrcs®f® | 40.9070| 4.27 | 40.9074 | 4.27 0. 00 100.00 | o
002 | overink o | 40.5787 | 424 | 40.5789 | 4.24 0. 00 100.00 | ©
003 | vk | 40.4283 | 427 | 40.4288 | 4.27 0.00 | 100.00 | o
004 | oyepril o | 40.4956 | 424 | 40.4961 | 4.24 0. 00 100.00 | o©
005 | joerudk® | 40.3825| 4.27 | 40.3828 | 4.26 0. 00 99.77 | o
006 | oyero®Rl | 40.6387 | 4.26 | 40.6389 | 4.26 0. 00 100.00 | o
007 | oyeroid sl | 40.4715| 4.26 | 40.4718 | 4.26 0.00 100.00 | ©
008 | oyepoahil | 40.5498 |  4.27 | 40.5504 | 4.27 0. 00 100.00 | ©
009 | yeroiakin | 40.3968 | 4.27. | 40.3992 | 4.27 0.00 | 100.00 | o
010 | yeirordstlt | 40.2910 [ 427 | 40.2915 | 4.27 0.00 | 100.00 | o
fj\—F'ft’. F_Thi 5 spulu:l‘!‘Ir{j‘.ﬁ::}‘fﬂllally

#ix: LR V-RA DMK R-AEL F-R K 0-RA. kA, AR, LA, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% . WA LA | S o

No. Name of Test Items External short circuit
s HRE AhdmRGEL FeRL
Sample No. Sample Status Max. ]:xlcmﬁé:l emperature Other Event

001 ]L\':L:‘i%Tffﬁgfged 58.6 0

002 ]U(l.(l\ﬁﬁfflnlfged 58.4 0

003 lLXgr:Eﬁfcﬁhﬁgcd 98.4 0

604 ICYéCl\;Eﬁ?ﬁf—ged 98.5 0

0 }(IYéC[Y?Eﬁ?ﬁ?rged 58.6 0

fe 1(:?&%{7%3;%@(1 58.2 0

007 LCHC Fuly eharged 58.3 0

008 ICY{IJc;ﬁﬁ? gg:::ged 58.0 0

009 I(IYéC:‘EﬁfﬁzEged 58.0 0

010 LCYC Fuly sharged 58, 0
B2 This space intentionally left

blank

&k, DRIk R F-- K 0-RMK. RAK. RAEK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

—

ol

“NTt g =0
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] - KRR B 4 A R
6
No. Name of Test Items Crush
¥ e = g
ket 4 o Wpurapalolsineendd SRR
Sample No. Sample Status Max. AXtCmfﬂoc emperature o B
1CYC 50%%¢Hit
ol ICYC 50% Capacity 23.2 0
. 1CYC 50%%8Hit
wie 1CYC 50% Capacity 23.7 0
: 1CYC 50%%¢Hit
013 1CYC 50% Capacity 22.8 0
1CYC 50%%: 7
0le 1CYC 50% Capacity 23.6 0
=T
015 1CYC 50%%Hit - N

1CYC 50% Capacity

LIF4H

This space intentionally left

blank

Gik: DMK FARK O-RAHE. RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

i
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A% . AWAALH | L

No. Name of Test Items | gyercharge
A S bi 5 ok SAe 5
Sample No. Sample Status Other Event

016 (CXC Futy eharged 0

017 lC\’éCI\;Eﬁ?ﬁﬁged Y

o (Y€ Furoy ehorged :

019 ICYECEEﬁy%g;%gEd 9

020 5ocggcz‘ﬁﬁ?ﬁﬁged 0

021 S0CIC Futty eharged 0

022 50c3?:cz‘ﬁﬁ)% cﬁﬁged 0

023 S001C Fully charged ¢
BUFAR This space intentionally left blank

B D-FRAR F-R-K 0-RAFAR. ARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

iy
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A5 3 AR B L AR ST HL
No. Name of Test Items Forced discharge
j#:gasﬁ'%' ;#Fé%:yiég Jiuﬁhiﬁjﬁl
Sample No. Sample Status Gt Baki
) 1CYCHEA M
024 ICYC Fully discharged O
. ICYCSER TR T
025 1CYC Pully dischargsd 0
= 1CYCHE AT A,
026 1CYC Fully discharged 0
5 1CYCSE &8
027 1CYC Fully discharged 0
; ICYCTEATA
028 1CYC Fully discharged o
- ICYCTE4A
029 ICYC Fully discharged 0
; 1CYCSe AT L
030 ICYC Fully discharged 0
Wi 1CYCSeA T
‘ 1CYC Fully discharged 0
e 1CYCFE AT,
032 1CYC Fully discharged 0o
. 1CYC5E ARl
033 1CYC Fully discharged 0
) 50CYCTEATH R
034 50CYC. Fully discharged 0
- 50CYC52A /R
99 50CYC Fully discharged 0
- 50CYCSE AR
036 50CYC Fully discharged 0
) 50CYCSE4= T Y
037 50CYC Fully discharged 0
- 50CYC5E 2 il
038 50CYC Fully discharged 0
, 50CYCSE2M HL
039 50CYC Fully discharged 0
50CYCIEATH L
040 50CYC Fully discharged 0o
50CYCTE AR
041 50CYC Fully discharged 0
, 50CYCHEATH
042 50CYC Fully discharged 0
50CYCHEASIR
043 0CYCHEASTHR 0

50CYC Fully discharged

FiE: D-MRAK F-RK O-RMIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

PPV TN\ 2V
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